GO VY
BACK &

Part #

BD-14072
BD-17026

HS-00273
HW-00189
HW-00165
AF-14161
HB-14015
AF-14272
HN-00199
HS-10435
HW-11580
HW-00361
FM-14459

AW-15440
AW-15142
AW-14892
SK-15829
SK-15830
AW-14251
AW-14249
EH-13468
EH-13905
WR-13964
WR-13966
WR-13965
AW-14897
AW-14284
AW-15441
AW-12211
AW-12210
AW-12212

HS-00163
AX-14805
AX-14396
AD-13551G0
AD-14913G0
AD-14880
FT-14057
SK-15122
SK-15159
AX-14429
FT-11001

645CR / 710T Treadmill N11-TO1
Description

BELTS

Belt, Drive, Poly - V, 280J10
Belt, Running 20.75x127.50

BELT TENSIONER
Bracket Screw, 5/16-18 x 1"
Bracket Washer, 5/16" Flat
Bracket Washer, 5/16" Lock
Clamp, Bracket Hold Down
Pulley, Drive Belt Tensioner
Pulley Bracket, Drive Belt Tensioner
Pulley Nut, 3/8"
Pulley Screw, 3/8-16 x 3"
Pulley Washer, 3/8" Flat
Pulley Washer, 3/8" Lock
Spring Plate, Drive Belt Tensioner

CABLES
Cable 3-Pin Heartrate Jumper w/Ferrite
Cable 6-Pin Contact Heart Rate C-HR >Q03
Cable, Console, 710T/645CR <P07
Cable, Console, 710T, CSAFE >P08 <QO08
Cable, Console, 710T CSAFE DMD-III Console >Q09

Cable, Elevation Harness, w/Sensor

Cable, Speed Sensor

Clip, Retainering, Nylon (power cord)
Clip, Wire, 1/2" Heavy Duty

Cord, Power, 12 ft, 115V

Cord, Power, 12 ft, 230V, 60Hz

OBSOLETE Cord, Power, 12 ft, 220V, 50Hz INTL (round prongs)
OBSOLETE Cable, CSAFE 8-pin Jumper.710T(display board to CSAFE) >P09
Jumper Green-Yellow 12 AWG

Jumper, Panel Grounding

Switch to inlet jumper BLACK 12AWG

Switch to inlet jumper GREEN 12AWG

Switch to inlet jumper WHITE 12AWG

CONSOLE ASSEMBLY
Bolt, 5-16-18X0.75 SCHD BTN (console & support)
Console Window Assy, 710T/645CR
Console Assembly PURCHASE ONLY
OBSOLETE Control PCB, 710T/645 CR <Q08-16174XXX REPAIR ONLY
Control PCB DMDIII, 710T >Q08-16174XXX  (without e-prom)
OBSOLETE C-SAFE Interface Board >P09
Cross brace, front console support
Kit, Crossrail w/Contact HR & Polar (single 6 Pin HR PCB)

Kit, HR Upgrade from Dble 4 Pin HR PCB to single 6 Pin HR PCB
Kit, Crossrail Assembly Polar Heart Rate Only
Crossrail, Console

Qty.

N

PR RPRRRERRRRERR

NFEPFNNRPRRRPRRRPRRPPRERRERESPR

R i

PR R R

Prices
updated
10/03/08

Price

$28.00
$440.00

$0.50
$0.50
$0.50
$1.50
$22.00
$6.80
$0.50
$1.67
$0.50
$0.50
$8.00

$11.50
$65.00
$36.26
$40.00
$36.00
$45.00
$55.00
$0.55
$0.50
$50.00
$50.00
$0.00
$0.00
$1.25
$2.00
$2.50
$2.50
$5.00

$0.50
$100.02
$1,675.32
$0.00
$725.00
$0.00
$27.51
$162.88
$434.00
$150.03
$5.40



DE-15384
HX-10940
HX-14922
HX-10941
FS-13808
AF-13174
AF-13175
AX-11354
SK-15727
DE-11175
DE-13578
DE-14114
HN-00164
HX-10942
HP-00181
HS-00193
HS-00190
FS-12381

AD-14177

EC-14468
EC-15126
EC-15152

EC-14468-4
EC-15127
EC-15153
HT-15150

AW-15142
AW-15062
PL-14920
PL-14919
SK-15122
EC-15052

AX-14783
FS-13513
PL-13000
AX-14598
AX-14599
HS-00700
HS-11976
HS-11170
DE-14361
DE-14363
PL-14026
PL-14027

AX-14914-2
AX-14914-1

Decal, console "710T"

Grip, Crossrail, Full Length
Grip, Crossrail, for Contact HR
Grip, Handrails, LEFT & RIGHT
Grounding Clip, Anti-Static
Handrail Assy, LEFT

Handrail Assy, RIGHT
OBSOLETE Handrail Extension Kit (add on accessory)
Keypad, Overlay

Decal, "TROTTER"

Decal, Console Set

Decal, Console, Heartrate

Nut, hex 5/16" - 18

Plug, Handrail End

Roll pin 1/8x1" (handrail end plug)
Screw, 3/8-16x1/2

Screw, 3/8-16x3/4

Shield, RF, Circuit Board

Polar Heartrate

OBSOLETE Heart Rate Transmitter Belt with Watch

CONSOLE EPROM'S

(cut to fit between HR grips)

115 Volt

E-Prom, V3.14, 645CR/710T, 115V <P09

E-Prom, V3.14, 710T 115V (C-Safe) >P09 <QO08 (brakeless)
OBSOLETE E-Prom, V3.23, 710T 115V >Q09

230 Volt

E-Prom, V2.18, 645CR/710T 230V <P09

E-Prom, V3.14, 710T 230V (C-Safe) >P09 <QO08 (brakeless)
OBSOLETE E-Prom, V3.23, 710T 230V >Q09

Tool Plcc Chip Extractor

Contact H/R
Cable, 6-Pin Heart Rate, Includes Stainless Steel Contacts >Q03
Cable 3-pin Salutron jumper
HandGrip LOWER Contact Heart Rate
HandGrip, UPPER Contact Heart Rate
Kit, Crossrail Assembly w/Polar+Contact HR
PCB Assy Heart Rate Monitor, 6 Pin Single PCB (salutron)

COVERS (Plastic)
Console Cover/Decals, FRONT
Cover, REAR Console
Cover, Motor
Cover, End Cap, LEFT
Cover, End Cap, RIGHT

Screw, 8-32x0.5", PnHd, Phil (hood cover mount)
Screw, 10-32x.38", Phil (end cap bracket mount)
Screw, HXHD #10x1.0", Self Tap (side cover top)
Decal, Side Stripe 39"

Decal, 645CR

Cover, RIGHT Side
Cover, LEFT Side
BRANDING "645CR" >N11 <P09

OBSOLETE LEFT Side Rail, "645CR" (see individual parts listed above)
OBSOLETE RIGHT Side Rail, "645CR" (see individual parts listed above)

P RNONNRAMRPRRRPRREPERRENNRERPRE

[N

[EnY

PR ON R R

PR NNNNMNNRRRERR

$2.00
$18.34
$15.67
$20.60
$5.75
$74.27
$74.27
$0.00
$125.00
$7.50
$21.67
$85.43
$0.08
$3.30
$0.83
$0.43
$0.50
$7.00

$0.00

$16.67
$15.00
$0.00

$8.00
$8.00
$0.00
$4.00

$65.00
$4.45
$1.67
$2.75
$162.88
$163.00

$250.00
$62.51
$245.00
$35.01
$35.01
$0.50
$0.50
$0.50
$0.00
$7.00
$180.00
$180.00

$0.00
$0.00



AX-14916-2
AX-14916-1
SK-15114

SK-15415
PL-15085

DK-10953
HS-12295
HS-14424
HX-14956
AX-14881
FS-12291
HX-14187
HX-14186
HX-14908
HX-14909
HW-12296
HW-00180
HW-14423

FS-14140
SK-15891
SK-15892
HX-10300-2
SK-17440
AX-14929
AX-15037
AF-14148
AX-14430
MR-14010
MR-14009
HN-00401
PL-14120
PD-14471
PD-14470
FM-14086
AX-14602
DE-14260

HS-00266
HX-11593
HN-11136
HN-10002
EH-00670
HS-12031
HS-00219
HW-00189

SK-15518

BRANDING, "Trotter by Cybex" >P10 <QO0¢
LEFT Side Rail, 710T "Trotter by Cybex"

RIGHT Side Rail, 710T "Trotter by Cybex" <P12

RIGHT Side Rail, 710T "Trotter by Cybex" (w/hole) >Q01
BRANDING, Cybex >Q0¢

LEFT Side Rail, 710T "Cybex" (w/ purple stripe)
RIGHT Side Rail, 710T (decals no longer available)

DECK & HARDWARE
Deck, Running
Bolt, 1/4-20x1.75" Hex (deck mount)
Bolt, Flat Head, C-Sunk,1/4-20x3/8 (flex rubber mount front & middle)
Disk Guide Deck Edge
Kit, Bushing Replacement, Flex Deck
OBSOLETE Rail, 55" Aluminum Deck Edge

Rubber Mounting, FRONT <QO01
Rubber Mounting, MIDDLE (marked with RED dot)<Q01
Rubber Mounting, Stableflex 1.0" Ht FRONT >Q02
Rubber Mounting, Stableflex 1.0" Ht MIDDLE(marked with RED dot)>Q02
Washer, 1/4" Flat (deck mount)
Washer, 1/4" Lock (deck mount)
Washer, Countersunk (flex rubber mount front & middle)

DRIVE MOTOR ASSEMBLY
Bracket, Speed Sensor
Brush Kit, 115V 60Hz (includes two brushes)
Brush Kit, 230V 50Hz (includes two brushes)
Brush Cap, Drive Motor
Kit, Choke/Motor Connector
Kit, Choke/Connector, 115V
Kit, Choke/Connector, 220V
Drive Motor Strap
Assy, Flywheel w/Speed Sensor Disc
Motor, 2.5 HP, 220V
Motor, 2.5 HP, 115V
Nut, Locking, 10-32 (choke mount)
Pad, Vibration, Drive Motor
Pad, Isolation 1.40x5.25x5mm
Pad, Isolation 2.0X8.0X5/16
Pin, Motor Strap
Speed Sensor Assy, w/Cable
Speed Sensor Disc, Flywheel

DRIVE MOTOR ASSY. HARDWARE
Bolt, Hex Head. 5/16-18 x 3/4"
Key, ANSI Square, 3/16x1-3/16"
Nut, 5/16-18", Hex, KEPS
Nut, Lock, 5/16-18
Nut, Yellow Wire, #74-B
Screw, 10-32x.62" PH, Sems
Screw, Set 5/16-18x3/8" (drive pulley)
Washer, Flat, 5/16

(black connector w/wires)
(black connector, choke & wires)
(black connector, choke & wires)

ELEVATION ASSEMBLY
OBSOLETE Assy, Complete Elevation, Brakeless 115V* <Q11-291650

[EnY

[N

2o B =
rERBNMNOYNMNNMN DR, E RO R

PR RPRRPNNAMRRPROOONERERBR

ANWONDBAERL DS

$195.00
$195.00
$190.00

$190.00
$175.00

$495.00
$0.50
$1.00
$1.00
$9.00
$0.00
$3.90
$4.00
$4.05
$4.05
$0.50
$0.25
$0.50

$1.67
$50.00
$65.00
$6.60
$32.00
$117.00
$142.00
$48.76
$265.00
$999.00
$999.00
$1.67
$25.00
$3.00
$5.50
$1.00
$86.00
$75.00

$0.50
$1.00
$0.25
$0.50
$1.67
$0.17
$0.50
$0.50

$0.00



SK-15516
SK-15161
SK-16230

FS-14353
HX-14416
FS-11129
AF-14097
AF-14099
PD-14458
AF-14212
AF-14213
GR-14189
AW-14457
AF-14414
SK-16597
PL-14122

HS-13769
HX-08570
SK-15487
SK-15487
FM-11428
HN-10029
FS-14355
AF-14030
EH-12208
HS-13739
HX-14387
SW-10523
HW-11427
HW-11873
PL-14167

HS-14202
HS-12125
HS-00273
HS-00113
HS-10435
HS-00194
HS-00195
HX-14416
CN-14367
HX-10613
HX-13607
HN-00199
HN-11585
HN-12959
HN-10001
HN-15130
HX-13771

OBSOLETE Assy, Complete Elevation, Brakeless, 220V* <Q11-291650 1 $0.00

Motor Kit, Elevation, Brakeless 115V* (motor & blocks) >Q11-291650 1 $590.80
Motor Kit, Elevation, Brakeless 220V* (motor & blocks) >Q11-291650 1 $686.75
*When replacing a "BRAKED" motor with a "BRAKELESS" motor, |
the EPROM MUST be changed. Refer to the CONSOLE EPROM'S list. J}
OBSOLETE Cover, Elevation, Sensor Bracket 1 $0.00
Clip Wire Latching, Grey Plastic $1.00
Disc, Elevation Sensor 1 $3.33
Elevation Frame 1 $30.00
Elevation Motor Shaft Extension 1 $5.00
Foot Pad, Rubber 2 $2.50
Gear Rack, LEFT, w/Cutout For Limit Switch 1 $110.00
Gear Rack, RIGHT 1 $100.02
Gear, 12 Tooth 2 $42.00
Limit Switch Assembly (includes mounting bracket) 1 $85.00
Transport Wheel, Single (clip on to elevation gear rack) 2 $18.34
Wear Block Kit, Set w/Instructions 1 $45.00
Wear Plate, Inside 2 $3.00
FRAME/FRONT END ASSEMBLY
Bolt, 1/2-13x2.5" B-Zinc, (rear foot mount) 2 $2.25
Foot, REAR Elevation Bumper 2 $5.00
Frame Kit, Preflex Upgrade <QO01 1 $960.00
Frame Assembly, Stable Flex >Q02 1 $960.00
Insert, Alum,REAR Foot Mounting. 2 $6.50
Nut, 1/2-13, Zinc, REAR Foot Mounting 2 $1.75

Plate, Aluminum Finger Guard (mounts to elev frame with HX-14387 clips) $8.75

Plate, Aluminum Front Panel, Painted (holds switch, inlet and lower board) 1 $37.51
Receptacle, Power Inlet, 20Amp 1 $10.15
Screw, Locking, 1/4-20x1.25" (elevation foot) 4 $0.50
Spring Clip, Finger Guard Retainer Mount (aluminum plate FS-14355) 2 $1.00
Switch, On/Off 1 $5.00
Washer, .593x2.0 OD Zinc, (rear foot mount) 2 $1.50
Washer, 1/2 Lock, Zinc, (rear foot mount) 2 $0.50
Wheel 3.0" O.D.x1.0" wide, (rear foot mount) 2 $5.00
HARDWARE
Bolt 1/4-28x.75 Hx Zn 1 $0.50
Bolt 5/16-18x2.75 HxHd Gr 5 Zn 2 $0.80
Bolt .5/16-18x1" HxHd 1 $0.50
Bolt 1/4-20x1-1/2" HxHd 10 $0.50
Bolt TAP 3/8-16x3" HxHd 1 $1.67
Bolt 5/16x1-3/4" HxHd 2 $1.00
Bolt 5/16-18x1-1/2" HxHd 2 $1.67
Clip Wire Latching 3 $1.00
Connector 5 Pin 35Amp Strt 1 $14.50
Dust Ring 1 $0.75
Mount H-R BLock 1 $11.00
Nut 3/8-16 Hx Stl Zn 2 $0.50
Nut 6-32 Nylon Hx Stl Zn 4 $0.50
Nut Jam 5/16-18 HxZn 1 $0.50
Nut Lock 1/4-20 Ring Nylon 10 $0.00
Nut Lock 5/16-18 NTE Series 4 $1.00
Ring Retainer 5/8" .579 FR.ID 2 $0.50



HS-11485
HS-10716
HS-11195
HS-00156
HS-14255
HS-14391
HS-00912
HS-00370
HS-13759
HS-00985
HS-12318
HX-14387
HB-00188
EH-00986
FM-14258
HW-13656
HW-10772
HW-13762
EH-00472
HW-10028
HW-10867
HW-00361
HW-00165
HW-00123
HW-00431
HW-11580

DE-15297
DE-13906
DE-14230
DE-00931
DE-10288
DE-10243
DE-11928

DE-14361
DE-14363
DE-11180

DE-14573-5
DE-14572-2

DE-15390
DE-15391
DE-15394
DE-15393

LT-14464

AF-14107
AF-14108
SK-16100

Screw 10-32x0.38 HxHdZn
Screw 4-40x0.38 PnHd PHIL
Screw 4-40x0.50 PnHd PHIL
Screw 4-40x0.62 PnHd PHIL
Screw 5/16-18x2.0 ScHd Stl
Screw 6-32x.38 PnHd PHIL SEM
Screw BTTN Hd 1/4-20x1/2"
Screw Set 1/4-20x1/4"

Screw TAP 5/16-18x1.50 HxHd
Screw Type B 8-18x0.38 SLFTP
Screw Type F 6-32x.50 PnHd
Spring Guard Retainer

Thrust BRG 1/2" NO. TB812

Tie Wire T B TYB-25M

Tube Wheel Bearing

Washer Flat .1871Dx.8750Dx.06
Washer Flat NO. 4

Washer NO. 8 EXT PIZn

Wire Tie TY-23M

Washer B 1/2 Narrow Zn
Washer Fender 1/4x1.0x.051
Washer Lock EX 3/8 Zn

Washer Lock Ext 5/16 Zn
Washer SAE NO.10 Stl Zn
Washer USS 1/4x.75x.062 Zn
Washer USS 3/8 Zn

DECALS
Decal, Stantion Cable Exit 115V/230V
Decal, 115V
Decal, 220V

OBSOLETE Decal, Belt Caution
OBSOLETE Decal, Belt Caution, Grey
OBSOLETE Decal, Caution High Voltage
Decal, Connector
BRANDING, 645CR >N11 <P10
Decal, Side Stripe, Green, 39"
Decal, Side, "645CR" Decal
OBSOLETE Decal, Side, "Trotter", Large
BRANDING, "Trotter by Cybex " >P11 <QO0¢
OBSOLETE Label, Side, "710T" Decal
OBSOLETE Label, Side, "Trotter by Cybex"
BRANDING, CYBEX >Q0¢
Decal, "Cybex", LEFT, Side cover
OBSOLETE Decal, "Cybex", RIGHT, Side cover
Decal, Side, Purple Stripe, LEFT
OBSOLETE Decal, Side, Purple Stripe, RIGHT
MANUAL
Manual, 710T Owners & Service
STANTION
Stantion, Left
Stantion, Right
Stantion, Mount Repair Kit, Backing Plate (replaces damaged pem studs)
LOWER ELECTRONICS

NENWFRWPRPROFRPNONBEBNNENEDNODOGWDOONNOWW

PP R ERPNNPR

NN

NN

e

=

R P

$0.22
$1.00
$1.00
$0.50
$1.00
$0.12
$1.67
$1.67
$0.50
$0.50
$0.50
$1.00
$1.75
$0.25
$1.00
$1.00
$0.50
$1.00
$0.20
$0.50
$0.50
$0.50
$0.50
$0.25
$1.67
$0.50

$0.60
$0.20
$0.20
$0.00
$0.00
$0.00
$13.50

$0.00
$7.00
$0.00

$0.00
$0.00

$30.00
$0.00

$20.00
$0.00

$29.50

$101.27
$101.27
$73.50



DE-10243
DE-12437
EF-14340
EF-12367
EF-14339
EC-10910
SK-15700
SK-15701
CR-14333

EH-10637

HS-00261
HS-12295
HS-14465
HW-00590
PL-13566
HN-10029
AL-10980
AL-10975
HX-11049
HB-00188
HW-10028

HX-00438

OBSOLETE Decal, Caution High Voltage
OBSOLETE Decal, Safety Ground

Fuse, 15Amp Slo-Blo, 220V

Fuse, 20Amp Slo-Blo 115V

Fuse, 5Amp, Elevation, 115V & 220V
Line Filter, Low Leakage

PCB Assy, 115V (includes thermal compound, lower board AD-13961)
PCB Assy, 230V (includes thermal compound, lower board AD-14175)
SCR Bridge* NON RETURNABLE

(*requires soldering for installation, should be performed by a qualified tech)
Strain Relief

ROLLERS & PARTS

Bolt, 1/2-13x5.5", Hex (rear roller adjuster)
Bolt, 1/4-20x1.75" Hex (front roller mount)
Bolt, 1/4-20x7/8" (drive pulley mount)
Bushing, 1/2" Nylon (rear roller bolt)
Drive pulley, 3", 10 Groove

Nut, 1/2-13 (tracking adjuster)

Roller Assy. FRONT, 3"

Roller Assy. REAR, 3"

Spring, 1"0.D. (rear roller tensioner)
Washer, Bronze Thrust

Washer, 1/2" Zinc, Narrow

TOOLS
Hex key 3/16"

P RRPPRRRERERE

ONNEEPNEPNWONDN [

[EnY

$0.00
$0.00
$1.50
$3.00
$1.50
$30.01
$732.80
$754.00
$100.00

$4.42

$1.67
$0.50
$0.50
$1.75
$20.75
$1.75
$290.00
$182.34
$12.50
$1.75
$0.50

$1.25



